

INFORMATION DATA SHEET: Verdura X Strand Woven Bamboo

Date: September 2017

1 COMPANY DETAILS

Company:	
Address:	
Telephone:	
Facsimile:	

Homemirus Pty Ltd trading as Preference Floors Unit A/31 Sturt Street Smithfield NSW 2164 02 9738 1188 02 9738 1199

2 PRODUCT IDENTIFICATION

VerduraX Brand, 142 x 14mm Strand Woven Bamboo

3 HEALTH HAZARD DATA

Formaldehyde Emission from newly produced Strand Woven Bamboo wear layer

4 RESULT AND CONCLUSIONS

Based on the test outcome undertaken by SGS Standards Testing Services on 16 July 2015 for strand woven bamboo as used in the VerduraX wear layer we can confirm a test of; 0.09, which provides an outcome of E1. This level falls within the E1 limits recommended by the World Health Organisation (WHO).

Summary result;			
Test Item(s)	<u>Unit</u>	<u>MDL</u>	<u>001</u>
Formaldehyde	ug/mL	0.05	0.09

Disclaimer: Homemirus Pty Ltd trading as Preference Floors has used its reasonable endeavors to ensure the accuracy and reliability of the information contained herein and, to the extent permitted by law, will not be liable for any inaccuracies, omissions or errors in this information nor for any actions taken in reliance on this information. Products must be installed in accordance with relevant installation recommendations and industry best practices.

© Homemirus Pty Ltd trading as Preference Floors. Date of publication September 2017.





INFORMATION DATA SHEET: Verdura X Strand Woven Bamboo

Date: September 2017

Copy documents SGS Test results.

Test Report	No. SHAMLP1512980201	Date: 16 Jul 2016	Page 1 of 3	Test Report	No. SHAMLP1612960201	Date: 16 Ju	ul 2016 Page 2 of 3
Preference Floors				Test Results :			
Unit A/31-39 Sturt St Smithf	eld NSW 2164 Australia			Test Part Description :			
					mple ID Description		
The following sample(s) was	/were submitted and identified on behalf	of the dients as : Strand	Woven Bamboo	SN1 SHA15-1	29802.001 Nature board with trans	sparent paint	
GGS Job No. :	SHIN1607029293PC - SH			Remarks :			
Haterial and Mark :	Verdura			(1) 1 mg/kg = 0.0	001%		
Product Specification :	1860×136×14mm			(2) MDL = Metho	d Detection Limit		
Date of Sample Received :	03 Jul 2016			(3) ND = Not Det	tected (< MDL)		
festing Period :	03 Jul 2016 - 16 Jul 2016			(4) Not Reg	ulated		
Test Requested :	Selected test(s) as requested by clien						
fest Method :	Please refer to next page(s).			Formaldeh de Errission			
lest Results :	Please refer to next page(s).			Test Method : With refere	nce to ASTM D 6682 - 00 (Reapprov	ed 2006), analysis	was performed by UV-Vis.
				Test Item(s)	2	nit MDL 1	927
				Formaldehyde	140	imL 0.05 0	0.09
Signed for and on behalf of SGS-CSTC Standards Tecl	nical Services (Shanghai) Co., Ltd.						
Digned for and on behalf of SGB-CSTC Standards Tech Myg-M	nical Services (Shanghai) Co., Lisi.						
SGS-CSTC Standards Tech	vital Serioes (Shangha) Co., Lis.						

Test Report	No. SHAMLP1612980201	Date: 16 Jul 2016	Page 2 of 3	Test Report	1.0
Test Report	No. 3110000 1012300201	Date: 10 Jul 2010	Page 2 013	Sample photo:	
Test Results :					
Test Part Description :					
Specimen No. SGS S	ample ID Description				
SN1 SHA15-1	29802.001 Nature board with trans	parent paint			-
Remarks :					
(1) 1 mg/kg = 0.	0001%				
	od Detection Limit			6	
	tected (< MDL)				
(4) "-" = Not Re	ulated				
(4) "-" = Not Re	ulated				-
(4) "-" = Not Reg					-
(4) "-" = Not Reg	ulated ance to ASTM D 6682 - 00 (Reapprove	ed 2006), anal∳sis was per	formed by UV-Vis.		
(4) "-" = Not Reg			formed b f UV-Vis.		SGS au





